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Customer Data
Bodmdols MHsmnbmds 2 Lagogeo 6odwdols bemdsdo 38 390/190 /190
Quantity of samples Size of test samples , mm
) g.;amGQob dgcogando
= Test Results
Bodwdol # 1 2
Sample
359030L MHMoro
17.2.2025 17.2.2025
Test Day
goa-(j'laob bbmgsbgds , ey 28 + 28 +
ample age , day
258mic0l bsbafdwmagmds , {8 g
s : 27 . 31
uration of test , sec
60880l Bedgdo , 33
Sample size , mm A/B 390 /190 390/ 190
H 190 190
600930 §mbs , 33
Concrete weight , kg 16.500 16.350
dorgryemndomo §mbs |, 39/8°
Distiatiy vieights Kaind 1171.96 1161.51
d6MHm3930 SG306Mms , 36
Load of destruction , kN 418.15 450
Lbod®zoe) 3m8dzs%g ., R, dads
Strength on compression , R , Mpa 5.64 6.07
@algabs B30l Lsdmagme bod@zoags R = 5.85 8335
Conclusion Block average strenigth R =5.85 MPa
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CUSTOMER : "dagan” DATE : 2/17/2025
CUSTOMER I ModMAoGMEAND RAPOR NO i #4 [ 17.2.2025
ADRESS 1 i mAbg3n , 93300 Lgmmznblzgonl 3. 6 STANDARD :
ADRESS 2 2 RESERVE 1
BLOCK TYPE ! bAobwoMmGmon demmzn 4 3.936Gnabn RESERVE 2
£ RESERVE 3
T.No |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfem3 t1 2 day kN N/mm2
1 Ji%0 390 190 16500 1171.96 10.1.2025 17.2.2025 28+ 418.15 5.64
2 %0 390 190 16350 1161.30 10.1.2025 17.2.2025 28+ 450.00 6.07
P =
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
4 D2 g
80 = 6.4
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